Figure 2: Gout treat to target ULT

*see Table 1: Gout treatment renal dosing

Gout treat to target

Start ULT- allopurinol
100mg* or febuxostat 40-
80mg* (caution required

using febuxostat in

patients with major
cardiovascular disease) 2
weeks after acute flare
has settled

Uric acid blood test at 1
month

Target uric acid <360
umol/L (<300 if recurrent
attacks, tophi or chronic
gouty arthritis) reached?

‘No]

Increase allopurinol by
100mg or febuxostat to
80-120mg (renal dosing

© varies)* and continue
increasing monthly until
target uric acid reached
or max dose

Patient information and
self-management:

--~"* signpost to Versus

Arthritis and UK Gout
Society websites

NHS

Sheffield Teaching Hospitals

(Colchicine 500meg OD* |

OR NSAID (+PPI) if no

_|CKD or other

Consider acute attack
prophylaxis
concomitantly until uric
acid target reached (up to
6 months)

Yes  Continue

Switch from allopurinol to
febuxostat (or vice versa)

Target uric acid level still
O not reached despite
maximum dose

contraindications (OR
prednisolone 5mg OD if
others contraindicated) J

During acute attack
maintain ULT at same
dose and refer to acute
gout attack flowchart for
treatment

Annval uric acid level

Consider referral to
rheumatology if: Diagnosis
unclear/ target uric acid not
reached despite maximum
treatment including switching/
treatment not tolerated or
contraindicated/ significant
co-morbidities complicating
management

NHS Foundation Trust

Always take in to account
risk and benefits of each
treatment based on the
individual patients

comorbidities,
concomitant medications
and preferences. *Refer
to renal dosing tables
where appropriate
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